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CUSTOMER NAME: YUANXIAN HIGH-TECH MATERIAL TRADING (TIANJIN) CO., LTD

ADDRESS: 1116, HUA YING BUILDING, CENTER AVENUE, TIANJIN AIRPORT
ECONOMIC ZONE, TIANJIN PILOT FREE TRADE ZONE,
TIANJIN,China

Sample Name . PC STRAND

Product Specification : 12.5MM

Product No. :  B19048079-5

Material and Mark : SWRH82B

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Apr29, 2019
Testing Start Date . Apr 29, 2019
Testing End Date . May 07, 2019
Test resuli(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services(Tianjin) Co., Ltd

oo

Jalor Zhang
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on requestcr accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and C for EI at jg 'www.sgs.com/en/Terms-an -Conditions/Terms-e-Document. ast
Attention is drawn to the limitation ol liability, il urisd issues defined therein. Any holder of this document is
advised that information contained hereon reflects lhe Company S hndlngs at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responslblll(&/ is to its Client and this document does not exonerate parties to a

transaction from exercising all their rights and tr cannot be reproduced
except in full, without prior written approval of the C An i for?ery or falsification of the content or
appearance of this d is and y be d to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only lo the sample(s) lested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

Building C-11, No.80, Haiyun Street, TEDA, Tianjin, China 300457 t (86-22) 59995008  f (86-22) 59995016 WWW.Sgsgroup.com.cn

HE - Xt - BRERFZREZHEB0SC-11"F BR: 300457 t (86-22)59995008 f (86-22) 59995016 e sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)




TEST REPORT

No. : TJIN1904006015ML
Date : May 07, 2019
Page: 2of 2

1. Test item: Tensile Test
Test Method: BS 5896-2012

_ Maximum Elongation | Elasticity | Force
Test Specimen Proof Force, ) )
_ Force, (Agt), (%) modulus | ratio | Conclusion
item type (Fpo.1) /KN
(Fm) /kN Lo=500mm | (E), GPa | (o)
1.05-
Req. - 173-199 2152 23.5 -
1.17
Unmachined
Result _ 178.5 166.9 5.2 188.6 1.07 Pass
specimen

Note: The results comply with the requirement of BS 5896-2012 type Y1860S7-d12.5mm.

The above test was carried out by an external laboratory assessed as competent.

2. Test item: Dimension test
Test standard: BS 5896-2012

. BS 5896-2012 .
No. Test ltem Nominal value requirements Measure Result Conclusion
1 Diameter(mm) 12.5 12.41
Cross-sectional
2 area(mm?) 93.0 92.1

Sample photo

*kkkkkkk End Of report********
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